
Kirkland Lake Drinking Water System 

2021 ANNUAL/SUMMARY REPORT 

Prepared by the Ontario Clean Water Agency 
on behalf of the Town of Kirkland Lake 



 
 

TABLE OF CONTENTS 
 
 
INTRODUCTION ............................................................................................................................... 1 

Section 11 - ANNUAL REPORT ........................................................................................................... 2 

1.0   INTRODUCTION ............................................................................................................. 2 

2.0   DESCRIPTION OF THE DRINKING WATER SYSTEM (DWS# 220000308) .................................. 3 

3.0   LIST OF WATER CHEMICALS USED OVER THE REPORTING PERIOD ....................................... 6 

4.0   SIGNIFICANT EXPENSES INCURRED IN THE DRINKING WATER SYSTEM ................................. 6 

5.0   DETAILS ON NOTICES OF ADVERSE TEST RESULTS AND OTHER PROBLEMS REPORTED TO & 
SUBMITTED TO THE SPILLS ACTION CENTER ...................................................................... 7 

6.0   MICROBIOLOGICAL TESTING PERFORMED DURING THE REPORTING PERIOD ...................... 10 

7.0   OPERATIONAL TESTING PERFORMED DURING THE REPORTING PERIOD ............................. 10 

Schedule 22 - SUMMARY REPORTS FOR MUNICIPALITIES ................................................................ 16 

1.0   INTRODUCTION ........................................................................................................... 16 

2.0   REQUIREMENTS THE SYSTEM FAILED TO MEET ............................................................... 16 

3.0   SUMMARY OF FLOWS AND COMPARISON TO REGULATORY LIMITS .................................. 19 

CONCLUSION ................................................................................................................................. 24 

 
 

List of Figures 
 

Figure 1 – 2021 – Comparison of Treated Water Flows to the Rated Capacity 
Figure 3 – Historical Water Usage Trends (2017 to 2021) 

 
List of Appendices 

 
APPENDIX A – Monthly Summary of Microbiological Test Results 
APPENDIX B – Monthly Summary of Operational Data 
 
 
 
 
 



 
Kirkland Lake Drinking Water System – 2021 Annual/Summary Report 

 
Annual/Summary Report  Page 1 of 24 

 
 

INTRODUCTION 
 
Municipalities throughout Ontario have been required to comply with Ontario Regulation 
170/03 made under the Safe Drinking Water Act (SDWA) since June 2003.  The Act was enacted 
following recommendations made by Commissioner O'Conner after the Walkerton Inquiry.  The 
Act's purpose is to protect human health through the control and regulation of drinking water 
systems. O. Reg. 170/03 regulates drinking water testing, use of licensed laboratories, 
treatment requirements and reporting requirements.  
 
Section 11 of Regulation 170/03 requires the owner to produce an Annual Report.  This report 
must include the following: 
 

1. Description of system & chemical(s) used 
2.  Summary of any adverse water quality reports and corrective actions 
3.  Summary of all required testing 
4.  Description of any major expenses incurred to install, repair or replace 

equipment 
 

This annual report must be completed by February 28th of each year.  
 
Schedule 22 of the regulation also requires a Summary Report which must be presented & 
accepted by Council by March 31st of each year for the preceding calendar year.  
 
The report must list the requirements of the Act, its regulations, the system’s Drinking Water 
Works Permit (DWWP), Municipal Drinking Water Licence (MDWL), Certificate of Approval (if 
applicable), and any regulatory requirements the system failed to meet during the reporting 
period.  The report must also specify the duration of the failure, and for each failure referred 
to, describe the measures that were taken to correct the failure. 
 
The Safe Drinking Water Act (2002) and the drinking water regulations can be viewed at the 
following website: http://www.e-laws.gov.on.ca. 
 
To enable the Owner to assess the rated capacity of their system to meet existing and future 
planned water uses, the following information is also required in the report. 
 

1. A summary of the quantities and flow rates of water supplied during the 
reporting period, including the monthly average and the maximum daily 
flows, 

 
2. A comparison of the summary to the rated capacity and flow rates approved in 

the systems approval, drinking water works permit or municipal drinking water 
licence or a written agreement if the system is receiving all its water from 
another system under an agreement. 

 
The reports have been prepared by the Ontario Clean Water Agency (OCWA) on behalf of the 
Owner and presented to council as the 2021 Annual/Summary Report. 

http://www.e-laws.gov.on.ca/


 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
Kirkland Lake Drinking Water System 
 
 

Section 11 

2021 ANNUAL REPORT 
 
 



 
Kirkland Lake Drinking Water System – 2021 Annual/Summary Report 

 
Annual/Summary Report  Page 2 of 24 

 
 

Section 11 - ANNUAL REPORT 
 
1.0   INTRODUCTION 
 
Drinking-Water System Name:   Kirkland Lake Drinking Water System 
Drinking-Water System No.: 220000308 
Drinking-Water System Owner: The Corporation of Town of Kirkland Lake 
Drinking-Water System Category: Large Municipal, Residential System 
Period being reported: January 1, 2021 to December 31, 2021 

 

 
 

 

Does your Drinking Water System serve more than 10,000 people?   No 
 
Is your annual report available to the public at no charge on a web site on the Internet?  Yes 
at http://www.kirklandlake.ca/ 
 
Location where the report required under O. Reg. 170/03 Schedule 22 will be available for 
inspection.  
 
Town of Kirkland Lake, Department of Physical Services 
1 Dunfield Road, 
Kirkland Lake ON P2N 3P4 
 

 
Drinking Water Systems that receive drinking water from the Kirkland Lake Drinking Water 
System 
 
The Kirkland Lake Drinking Water System provides all drinking water to the communities of 
Kirkland Lake, Chaput Hughes and Swastika.  
 
The Annual Report was not provided to any other Drinking Water System Owners. 
 
The Ontario Clean Water Agency prepared the 2021 Annual/Summary Report on behalf of the 
Town of Kirkland Lake and provided a copy to the system owner. The Kirkland Lake Drinking 
Water System is a stand-alone system that does not receive water from or send water to 
another system. 
 
Notification to system users that the Annual Report is available for viewing is accomplished 
through: 
 

• Notice on the Town’s website 
• Notice on the Town’s Facebook page 
• Notice at the Town of Kirkland Lake Municipal Office 



 
Kirkland Lake Drinking Water System – 2021 Annual/Summary Report 

 
Annual/Summary Report  Page 3 of 24 

 
 

2.0   DESCRIPTION OF THE DRINKING WATER SYSTEM (DWS# 220000308) 
 
The Kirkland Lake Drinking Water System is owned by the Corporation of the Town of Kirkland 
Lake and consists of a Class 3 conventional design water treatment plant (Lionel Sherratt water 
treatment plant) and a Class 2 water distribution system.  The Ontario Clean Water Agency 
(OCWA) is the accredited operating authority and is designated as the Overall Responsible 
Operator for both the water treatment and water distribution facilities.   
 
The Kirkland Lake Drinking Water System has an approved rated capacity of 22,500 m3/day and 
provides a potable water supply to the Town of Kirkland Lake which includes the communities 
of Chaput Hughes and Swastika. 
 
Raw Water Supply 
 
The Lionel Sherratt water plant draws raw water from Gull Lake through a 146 m long, 710 mm 
diameter intake pipe. The pipe terminates in an intake chamber located approximately 10 m 
from the lake shoreline. A 750 mm diameter, 17 m long pipe connects the intake chamber and 
the water plant. 
 
A traveling water screen is installed immediately inside the plant. The screen removes large 
floating debris from the water prior to treatment. The provision for a manual screen 
immediately downstream from the traveling screen offers back up screening in the event the 
traveling screen is out of service. Following the screening, the raw water can be disinfected 
(pre-chlorination) prior to entering the wet well of the Low Lift Pumping Station.  The raw 
water is also injected with soda ash, usually during the winter months to stabilize the water 
and aid in the coagulation and flocculation process which reduces the amount of iron and 
manganese passing through the system and into the distribution system.  Soda ash is injected 
prior to the mechanical bar screen and operates pace-to-flow. 
 
A chlorine dioxide pilot trial began at the water treatment plant in January 2018 to help reduce 
the amount of iron and manganese in the finished water leaving the plant.  The process was 
permanently implemented in January 2019.  Chlorine dioxide is injected into the bottom of the 
raw water wet well following the mechanical screens. It is flow paced to the raw water flow 
meter which is located on the common raw water header.  Chlorine dioxide is generated and 
stored on site using a vendor supplied package generator system.  The generator uses chlorine 
gas, which already exists on-site and 25% sodium chlorite solution which is stored in two (2) 
1500 US gallon bulk tanks as feed chemicals which are drawn under partial vacuum into the 
generator.  The generator is called to start on a low level signal in the day tank.  The generator 
also uses a finished water supply line and a finished water booster pump to boost water 
pressure to a minimum of 60 psi.  Upon fault condition, the generator will shut down. 
 
Water Treatment  
 
1. Coagulation / Flocculation / Sedimentation 

 



 
Kirkland Lake Drinking Water System – 2021 Annual/Summary Report 

 
Annual/Summary Report  Page 4 of 24 

 
 

The Low Lift Pumping Station (LLPS), equipped with five pumps, transfers water from the wet 
well (where water level corresponds to the water level in the lake) to the treatment processes. 
The raw water is continuously monitored by a 12” magnetic flow meter and flows by gravity 
through the treatment processes. 
 
The first step of water treatment is coagulation; a process of destabilization and initial 
aggregation of colloidal and finely divided suspended matter by the addition of a floc-forming 
chemical.  Raw water enters the treatment stage through an inlet chamber. Just prior to 
entering the chamber, a chemical coagulant, aluminum sulfate (alum), is injected into raw 
water and is rapidly agitated with a flash mixer. 
 
The mixture then overflows into three (3) contact compartments – one per pre-treatment unit. 
In the compartments, the mixing weirs gently turn the mixture in order to promote 
coagulation. Just prior to leaving the mixing chambers, a flocculant, FloPam – an inorganic 
polymer, is added. 
 
Flocculation in water treatment is an agglomeration of colloidal and finely divided suspended 
matter after coagulation by gentle agitation by either mechanical or hydraulic means, 
sometimes with an aid of chemical flocculant. 
 
The mixture enters the bottom distribution piping of each Degremont Ultra-Pulsator clarifier 
via vacuum chambers. The vacuum in the chambers is created by the vacuum pumps, one per 
chamber. The purpose of the vacuum chambers is to create gentle movement of the sludge 
blanket in the clarifier for both flocculation and sludge removal. 
 
Sedimentation is the process of subsidence and deposition of suspended matter, carried by 
water or other liquids, by gravity. It is usually accomplished by reducing the velocity of the 
liquid to below the point at which it can transport the suspended material or floc. 
 
The flow is distributed equally over the full area of the clarifiers through the distribution pipes 
in the bottom of the unit. The flow percolates through the sludge blanket. Upon exiting the 
sludge blanket, the water flows through a plate settler and then the tube settler. Clarified 
water is gathered by the collection pipes at the top of the units and transferred to channels 
that lead to the filters. 
 
2.     Filtration 
 
Filtration is the process of passing a liquid through a filtering medium (consisting of granular 
material, sand and anthracite) for the removal of suspended or colloidal matter.  There are four 
(4) dual media filters at the plant. Each filter is approximately 6.4 m x 4.3 m x 3m deep and 
rated to operate at a maximum rise rate of 9.0 m/hr or a maximum flow rate of 65.0 L/sec. The 
filter media consists of 450 mm of anthracite underlain by a 300 mm layer of silica sand. A 
concrete underdrain slab outfitted with strainer nozzles supports the filter media. During 
normal operation, the water flows into the filter from the filter channel via an inlet sluice gate 
and travels through the media in a downward pattern. The filtered water is collected in the 
underdrain area and transported by pipes to the clearwell, located under the ground slab of 



 
Kirkland Lake Drinking Water System – 2021 Annual/Summary Report 

 
Annual/Summary Report  Page 5 of 24 

 
 

the plant. The flow through each filter is measured by individual flow meters and is controlled 
by dedicated filter control valves. A headloss indicator monitors the filter media condition. The 
filtrate quality is continuously monitored by individual turbidimeters, and a particle analyzer. 
 
3.     Disinfection (Chlorination) 
 
Filtered water is disinfected following filtration. Chlorine solution is diffused into the water 
stream in the clearwell of the treatment building. The diffuser and a series of baffles promote 
complete mixing of chlorine with water. The chlorine solution is prepared on-site by mixing 
chlorine gas with water. A chlorinator controls the chlorine gas feed rate. There are two (2) 
chlorinators installed at the plant; one serves as a duty pre-chlorinator while the second is a 
duty post-chlorinator. Chlorine gas is mixed with water in the ejectors and is sent to diffusers as 
a chlorine solution. SCADA monitors the chlorinators which will generate alarms upon high and 
low vacuum levels or abnormal chlorine levels. Each chlorinator is rated to supply 67.0 kg per 
day of chlorine gas which, based on the plant rated capacity, equals to the maximum chlorine 
feed rate of up to 3.0 mg/L (3.0 ppm or parts per million) at each location. The gas is withdrawn 
at any given time from only one of the two one tonne cylinders that are located on the 
monitored weigh scale. The chlorine feed system will switch automatically to another cylinder 
when pressure in the duty cylinder drops below the pre-set value. If both cylinders approach 
low levels, SCADA will alarm the operator. 
 
4. pH Adjustment 
 
The pH adjustment process uses 40% sodium hydroxide (NaOH) to restore treated water to a 
neutral pH.  Two metering pumps (1 duty and 1 standby) feed the NaOH to the clearwell of the 
treatment building at the point of exit to the pumping building.  At this point, the treated water 
is continuously monitored for pH, free chlorine residual, flow and pressure before being 
pumped by four high lift pumps to the distribution system.   
 
Process Waste Residuals Management 
 
Filter backwash water and withdrawn sludge from the sedimentation tanks are directed to two 
wastewater tanks. The capacity of each tank is approximately 900 m³. Wastewater is 
discharged to the sanitary sewer system. 
 
Control System 
 
Control System Supervisory Control and Data Acquisition (SCADA) is the method of control 
implemented for the Kirkland Lake Water Treatment System. All analyzing, monitoring and 
control module equipment information is routed through the SCADA system for operator 
monitoring and control. Control of equipment can be accomplished locally using the SCADA 
computer located at the Lionel Sherratt water treatment plant or remotely using operator 
computers and cell phones. Alarm capability and set point adjustment along with trend 
monitoring are also available through SCADA system controls. 
 
 



 
Kirkland Lake Drinking Water System – 2021 Annual/Summary Report 

 
Annual/Summary Report  Page 6 of 24 

 
 

Emergency Power 
 
A 500 kW standby diesel generator equipped with an automatic transfer switch supplies power 
for essential plant operations during a power outage.  Diesel fuel is stored in an underground 
fuel storage tank with an approximate volume of 4000 imperial gallons and in-plant fuel day 
tank with an approximate volume of 44.5 imperial gallons.  
 
Distribution System and Elevated Storage Tank 
 
The Kirkland Lake Drinking Water System is classified as a Large Municipal Residential Drinking 
Water System and provides water to approximately 9000 residents through 2740 residential 
service connections.  Distribution piping typically ranges in size from 150 mm to 250 mm, and 
may consist of cast iron, ductile iron, or PVC, depending on the location and date of installation. 
Typical system pressure ranges from 55 P.S.I. to 70 P.S.I. The standpipe provides for storage for 
approximately 7,115 m³ of water, helps stabilize water pressure in the distribution system and 
provides extra water in the case of an emergency. To ensure optimum chlorine residual in the 
distribution system there are two (2) chlorine booster stations, one at the Chaput Hughes 
Water Control Building/Standpipe and the other at the Swastika Water Control Building.   
 
 
3.0   LIST OF WATER CHEMICALS USED OVER THE REPORTING PERIOD 
 
The following chemicals were used in the treatment process at the Kirkland Lake Water 
Treatment Plant. 
 

• Aluminum Sulphate (Alum) - Coagulation/Flocculation 
• Sodium Carbonate (Soda Ash) - pH Adjustment/oxidation of iron and manganese  
• FloPam FO 4240 PWG – Coagulant aid  
• Sodium Hydroxide – pH adjustment 
• Chlorine Gas – Primary disinfection 
• Chlorine Dioxide (Sodium Chlorite and Chlorine Gas) – Oxidation of iron and manganese 
• Sodium Hypochlorite – Booster chlorination at the Chaput Hughes standpipe and 

Swastika booster station. 
 

All treatment chemicals meet AWWA and NSF/ANSI standards. 
 
 
4.0   SIGNIFICANT EXPENSES INCURRED IN THE DRINKING WATER SYSTEM 

    
OCWA is committed to maintaining the assets of the drinking water system and maintains a 
program of scheduled inspection and maintenance activities using a computerized Work 
Management System (WMS).   
   
Significant expenses incurred in the drinking water system include:   

 

• New SCADA system was installed by Stroma Automation 



 
Kirkland Lake Drinking Water System – 2021 Annual/Summary Report 

 
Annual/Summary Report  Page 7 of 24 

 
 

• Installed a flow meter between the filter and high lift clearwells 
• Replaced one 12,000L sodium hydroxide bulk tank with two 1500 US gallon vertical 

cone bottom storage tanks 
• Replaced the feed water pump for the total chlorine analyzer 
• Repaired the generator transfer switch  
• Replaced differential pressure transmitters on all four filters 
• Repaired the security system and doors to prevent entry 

 
Distribution Work includes: 
• Chaput Hughes Standpipe - Installed a new free chlorine residual analyzer 

 
 

5.0   DETAILS ON NOTICES OF ADVERSE TEST RESULTS AND OTHER PROBLEMS REPORTED TO 
& SUBMITTED TO THE SPILLS ACTION CENTER 
 

Based on information kept on record by OCWA, four (4) adverse water quality incidents were 
reported to the Ministry’s Spills Action Centre in 2021. 
 

Date AWQI No. Details 
August 20, 
2021 

155180 One (1) total coliform was detected in a distribution water sample collected 
on Goldthorpe Road in Kirkland Lake.  The sample was collected on August 
19th at 1030 hours after a watermain repair. Free chlorine residual = 0.23 
mg/L. 
 
Corrective Action: Re-samples were collected as required under O. 

20thRegulation 170/03 on August  (upstream, downstream and at the site of 
the adverse result). All sample results were acceptable having zero total 
coliforms (TC) and E. coli. 
 
Notifications and reports completed as required. 
 
Resolution: Section 2B completed and emailed to MOE SAC, MOH and 
Owner on August 24, 2021. 

August, 
2020 

155513 In order to meet the 95% turbidity performance standard, the turbidity must 
be <=0.3 NTU for at least 95% of the time each month for each filter to meet 
CT removal credits. The percentage for Filter No. 1 was 100%, Filter No. 2 
was 66.6%, Filter No. 3 was 86.8% and Filter No. 4 was 92.0% (average = 
86.35 %). 
 
Note Filter No. 2 was taken out of service on August 10th to August 17th 
when the inlet valve faulted and did not allow automatic backwashing. 
 

8thon August 6th , 9th and 10thHigh turbidities over 0.3 NTU occurred ,   on 3 
filters (2, 3 and 4) during SCADA upgrades and temporary communication 
issues with the plant. 
 



 
Kirkland Lake Drinking Water System – 2021 Annual/Summary Report 

 
Annual/Summary Report  Page 8 of 24 

 
 

Date AWQI No. Details 
  Corrective Actions:   

- The inlet valve on Filter No. 2 faulted and would not allow a 
backwash.  The filter was taken out of service on August 10th and put 
back into service on August 17th after it was repaired, 

- Alum and polymer dosage adjustments were performed, 
- Turbidimeters were calibrated, 
- Photocell in Filter 3 was replaced, 
- Communication was restored, 

 

Turbidity dropped to normal operating levels on August 10th.  All filters 
operating at 100% efficiency.   
 

Notifications and reports completed as required. 
 
Resolution: Section 2B completed and emailed to MOE SAC, MOH and 
Owner on September 1, 2021. 

October 12, 
2021 

155932 Loss of treated water chlorine residual occurred when the chlorine gas 
regulator failed to switch from lead to lag via vacuum pressure in low flow 
mode.  This resulted in a loss of primary disinfection (CT) from 

12thapproximately 2:55 AM to 3:12 AM (17 minutes) on October .  
Improperly disinfected water was directed to users during this time until the 
high lift pumps were shut down. 
 
The total chlorine residual alarm should have alarmed and called out at 
11:30 PM on October 11th.   The free chlorine alarm called at 1:30 AM on 
October 12th, but was received by the operator as a total chlorine alarm.  
Operator responded immediately. SCADA programmer investigated issues 
and discovered that the total chlorine residual alarm did not call for an 
operator because it was not properly imported into the alarm dialer (WIN 
911).   
 
Corrective Actions: 

- Chlorine residual levels were restored and increased 
- Dead end hydrants were flushed and chlorine residuals was 

performed on October 12th (results attached) 
- Bacteriological sampling was conducted on October 12th  
- The alarm issue was reviewed by the SCADA programmer to 

discover that the total chlorine residual alarm did not call for an 
operator because it was not properly imported into the alarm 
dialer. All parameters were verified and confirmed that they were 
correctly imported into the dialer. 
 

Notifications and reports completed as required. 
 
Resolution: Section 2B completed and emailed to SAC, MOH and Owner on 
October 15th. 
 



 
Kirkland Lake Drinking Water System – 2021 Annual/Summary Report 

 
Annual/Summary Report  Page 9 of 24 

 
 

Date AWQI No. Details 
October 27, 
2021 

156218  

A system-wide boil water advisory was issued for the Town of Kirkland Lake 
at approx. 7:45 AM on October 27th.  The plant’s alarm system failed to 
notify the on-call operator of a low total chlorine alarm and a low free 
chlorine alarm. The low chlorine alarms were discovered by an operator 
during the morning plant check which was several hours after the initial low 
chlorine alarm set-points had been reached. At this point boil water advisory 
could not have been avoided as the water plant experienced a complete loss 
of primary disinfection (CT). 
 
The SCADA trend lines show the total chlorine initially started to drop in the 